	BRISTOL PCT
BENZODIAZEPINE MISUSE GUIDELINES


These guidelines are intended to be used with the accompanying resource ‘Guidance on Prescribing Benzodiazepines to Drug Users in Primary Care’. This document is also available at www.smmgp.org.uk/html/guidance.php
	These guidelines are intended for use with patients having long-term substance misuse problems who are requesting a prescription of benzodiazepines for the FIRST TIME. They are not designed to address the group of patients dependant solely on prescribed benzodiazepines, or those substance misuse patients who have already been on prescribed benzodiazepines for a period of time.


Background Principles

	· There is evidence of harm (including increased risk taking) with long-term high-dose benzodiazepine misuse.
· There is no evidence to support long-term prescribing and benzodiazepines are only licensed for short-term treatment. Long-term treatment should only be agreed in the context of a very slow but sustained reduction programme, taking into account the individual clinical, psychological and social needs of the patient.
· Benzodiazepines are not effective as a treatment for chronic anxiety.
· BDP shared care workers should only provide a prescription based on specific recorded advice of the GP in the care plan.
· Illicit benzodiazepines are widely available, have a street value, and there is no way of assessing on-top use.

· Maintenance benzodiazepine prescribing is not a recommended option.

· The aim of these guidelines is to reduce all inappropriate use of benzodiazepines in the Bristol area.


Principles of Treatment

	· Opiate stabilisation should be the first aim.
· Avoiding initiation of a benzodiazepine prescription is the best first option.
· Only when a clear therapeutic goal with specific time-frame has been identified to tackle the patient’s illicit benzodiazepine use, should prescribing been considered. Two treatment goals may usefully be identified:
1. Reduction to therapeutic dosage levels (15mg Diazepam/day)

2. Complete abstinence

· Every effort should be made to be flexible and to use motivational strategies to enlist the voluntary co-operation of the client in the process of tackling their benzodiazepine dependence. This will be assisted by ensuring patients are informed of the harmful effects of long-term use.

· Rapid reduction is physically harmless in doses above 30mg; fits and other harmful effects are uncommon and do not happen with controlled reduction at doses below 30mg. However, it is necessary to take account of the patient’s individual circumstances and emotional response to reducing their benzodiazepines and adapt their treatment plan accordingly. A slower approach may be necessary to ensure retention in treatment and no further illicit benzodiazepine use/alcohol or heroin substitution.


Benzodiazepine Assessment:
	1. Careful assessment of true dependence (benzodiazepines are often used in a   

bingeing pattern or to neutralise unwanted effects of other drugs) including type(s) of benzodiazepines used.
2. Sensitive discussion with the client of the hazards of long-term benzodiazepine dependence and the reasons for detoxification.

3. Assessment of readiness to address the problem by reduction/detoxification.

4. At least 2 consecutive positive benzodiazepine urines.

5. In the event of unsuccessful detoxification, an interval and careful re-assessment should precede another attempt. This should include a realistic examination of the original treatment plan in light of patient feedback.

6. Consider BDP’s Community Detox/Shared Care Plus Services if difficulties occur.  


Recommended Prescribing Detail
	· Convert all sedatives/hypnotics to one (Diazepam recommended)
· Shared Care workers should not be involved with the management of other sedatives/hypnotics and can only be expected to recommend a Diazepam dosage.
· Initial dose above Diazepam 30mg should rarely be used. 
· Diazepam 5mg and 2mg tablets should be used, as 10mg tablets may have more street value. At low doses Diazepam liquid at 2mg/5mg and 5mg/5ml can be used to assist dose adjustment.
· Daily pick-up prescribed on Blue FP10 MDA to reduce the risk of diversion.  Only Diazepam can be prescribed on FP10MDA
· Patients should be recommended to take their medication later in the day to assist with night sedation and avoid day-time drowsiness.
· Reductions should not usually be more frequent than fortnightly, and the process should not usually last more than 6 months. However a patient’s individual response to reduction should be taken into account (particularly sleep patterns). 


Conversion of equivalent Benzodiazepines

	Diazepam 10mgs =  Temazepam            20mgs

(e.g. Valium)             Nitrazepam             10mgs

                                 Lorazepam               1mg (Ativan)

                                 Oxazepam               30mgs (Serenid-D)

                                 Chlordiazepoxide     20-30mgs (Librium)                             

	Diazepam 5mg   =    Zopiclone                 7.5mg or Zolpidem 10mg


Typical Reduction Programme
	· This would normally be the most rapid reduction programme. It may need to be a lot slower for some patients especially those with anxiety. It can be quicker for shorter length of use.
· If the patient is on a dose higher than 30mg, aim for a reduction to a therapeutic range and ensure the patient understands reasons for this. Reduce by up to 10mg fortnightly (but usually 5mg).
· Under 30mg – reduce by 2-5mg fortnightly.
· Under 5mg- reduce by 1mg fortnightly.
· Many people may feel they need slower reduction than this and their individual circumstances need to be taken into account. The main aim is to keep small reductions going slowly and not to back-track and increase the dosage for trivial reasons.
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